

ISOLPAK ALU DISPONDING TEST



Test Condition:

Samples situated 1000 hours at +20°C in 10% saltwater



Test Result:

- No visible delamination of the material
- No visible deformation of the material

05.06.2018

TTM GmbH
Kiefernrainweg 102/A
39026 PRAD am Stilfserjoch (BZ)
Tel. 0473 611770 Fax 0473 611771
St.-Nr. IT 00437150212

This testreport is strictly confidential and is not intended for any third party unknown to us!

Our products are the result of fundamental research. They correspond to the latest technical standard. For their useful application we give data and technical information to the best of our knowledge but, however, without any warranty. In special cases the user shall make his own tests to determine the suitability of the products for his purpose.